CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 « Fax (904)381-8902

FILE NO.:
23-00297-01
CYLINDER SET NO.:
97
578

{LAB NO.:

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client:

Project Name:

Steliar, 2900 Hartley Road, Jacksonville, FL 32257

US Cold Storage -~ Building Expansion Phase liI

Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
-4 psi: 4000 46 -
o days: 28
(ZD Mix Type:
b Normal Wt. (] tightweight [ ] Mortar Mix [ Pump Mix [ ] Grout (] other:
g Plasticizer Added: ] Yes No If "Yes", [JAtplant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/21/23 1:11 AM 1:50 AM 1. Carignan
S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 72 145468 10 cy -
2 Extra Water Added at Job Site: [] Yes No [|f"Yes" gal; - _ |Extra Water Authorized by:
< cy.. =—- .
_:: Plasticizer Added at Job Site: gal.: c.y..
Fv Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o) 4 65 82 —
I.-IIJ Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ INo [ Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB| ~ DATE TESTED (;Gys) o AT TET) SPECLMREE: ?slem ; Tc’(Tp:tn:‘:)"D TEST ZT:F)NGTH F;:';ETS;E TESTED BY
A 11/22/23 11/28/23 7 4.02 12.69 56,150 4420 5
B 11/22/23 12/19/23 28 | 4.02 12.69 83,490 6580 4
C 11/22/23 12/19/23 28 | 4.02 12.69 86,250 6800 4
D 11/22/23 HOLD H
E
F
G

REMARKS:

The lest results presented in this report are specific only to the samples tested at the time of
tesling. The test was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test localions and change wilh time, sound judgement
should be exercised with lime, sound judgement should be exercised with regard to the use and
interpretation of Lhe data. This report shall not be reproduced without prior approval of the auther.
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CAL-TECH TESTING, INC. |™™ 0

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 - Fax (386)752-5456 98
2907 Spring Glen Road, Jacksonville, FL 32207 « (304)381-8901 « Fax (904)381-8902 LAB NO.: 579

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

The test results presented in this report are specific only 1o the samples lested at the lime of
testing. The test was performed in accordance with generally accepted metheds and slandards
Since material condilions can vary between {est localions and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This repori shall not be reproduced without prior approval of the authar.

Respectfully Submitted,
CAL-TECH TESTING, INC.

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 | 46 .
o days: 28
5 Mix Type:
P Normal Wt. ] Lightweight [ Mortar Mix [ PumpMix [ ] Grout ] other:
,“j' Plasticizer Added: [ Yes No If "Yes", [Jatplant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/21/23 1:46 AM 2:10 AM I. Carignan
,S Concrete Truck No.: Ticket No.: Size of Load (c.y.): Woeather Conditions:
< 68 145472 10 cy -
g Extra Water Added at Job Site: [ Yes No If"Yes" gal: - B Extra Water Authorized by:
< Cy.. = .
: Plasticizer Added at Job Site: gal.: cy.:|
5 Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4.5 64 81 ==
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ - Yes [JNo [ Unknown Yes [_|No
Location of Concrete Placement: Concrete Pavement
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fy':) DIATET) SPECL“AZ':?:Em ; T‘D(;‘:‘tn:‘zfo Test (SprﬁNGTH F;}Ziﬁ;E TESTED BY
A 11/22/23 11/28/23 7 4.02 12.69 65,560 5170 4
B 11/22/23 12/19/23 28 | 4.02 12.69 90,590 7140 4
C 11/22/23 12/19/23 28 | 4.02 12.69 90,220 7110 4
D 11/22/23 HOLD H
E
F
G
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CAL-TECH TESTING, INC. [™™ i

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 = Fax (386)752-5456 Q9
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 = Fax (304)381-8902 LAB NO.: 580

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
l-<— Specified Strength for Structure: Slump (inches): Air Content (percent):
<« psi: 4000 46 .
[a] days: 28
5 Mix Type:
& Normal Wt. [] Lightweight [ Mortar Mix  [] Pump Mix [ ] Grout ] other:
'5' Plasticizer Added: [ es No If "Yes", []AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/21/23 2:26 AM 3:00 AM I. Carignan
< |Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
=
< 55 145477 10 cy -—
g Extra Water Added at Job Site: [ Yes No If"Yes" gal.. — Extra Water Authorized by:
Py Cy.. e _
;' Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 4.5 64 82 w—
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
™ . Yes [ INo  [] Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement
SPECIMEN [ D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:;3:) = }Ifii T) SPECLE: f:Em) Tc’(Tp’:tnzcs’)"D [TEST (SP_T:LE)NGTH F;;ZETS;E TESTED BY
A 11/22/23 11/28/23 7 4.02 12.69 63,770 5030 4
B 11/22/23 12/19/23 28 | 4.02 12.69 93,640 7380 4
C 11/22/23 12/19/23 28 | 4.02 12.69 95,180 7500 4
D 11/22/23 HOLD H
E
F
G
REMARKS: | E———
| >/
R(I% |
|
The test results presented in this report are specific only to the samples lested al lhe time of Type 1 Type 2 Type 3 B |
iesting The {esl was performed in accordance wilh generally accepled methods and standards ;",:’.?:‘:ZJ‘."’..“;LZ"T;‘;‘, .:‘i.’"\:;'i—."&?’cmﬁ&":g ﬁfﬁﬁmﬂ‘ﬁ“m‘.’. ‘
Since material conditions can vary between iesl locations and change with time, sound judgernent e o o . e e e Sned esass
should be exercised with time, sound judgement should be exercised wilh regard to the use and |
interpretaticn of the data  This repori shall not be reproduced without prior approval of the auihar. PN |
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FILE NO.:
CAL-TECH TESTING, INC. 230028701
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633  Fax (386)752-5456 100
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 « Fax (904)381-8902 LAB NO.: 581
Ry COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase lll
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
'S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 o
a days: 28
CZD Mix Type:
b Normal Wt. [] Lightweight ] Mortar Mix [ Pump Mix [ ] Grout [ other:
I'IQJ Plasticizer Added: [] Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/21/23 3:10 AM 3:40 AM I. Carignan
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 68 145482 10 —
S Extra Water Added at Job Site: [ Yes No If"Yes" gal.. - Extra Water Authorized by:
< cy: - _
: Plasticizer Added at Job Site: gal.: C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.).
a 4 64 81 s
I.I_IJ Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [JNo [ ] Unknown Yes [ JNo
Location of Concrete Placement: Concrete Pavement
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:fy':) 5 AT iﬁ: SPECL"’;? f:Em) T‘D(Tp:tnfs’)“[) TEST (SPT:ENGTH F;;';F;S;E TESTED BY
A 11/22/23 11/28/23 7 4.02 12.69 73,830 5820 4
B 11/22/23 12/19/23 28 | 4.02 12.69 96,670 7620 4
C 11/22/23 12/19/23 28 4.02 12.69 98,320 7750 4
D 11/22/23 HOLD H
E
F
G

REMARKS:

The test resulls presented in this report are specific only to the samples lesled at the time of
testing. The test was performed in accordance with generally accepted methods and standards.
Since material condifions can vary between test lacations and change with fime, sound judgement
should be exercised with lime, sound judgement should be exercised with regard {o the use and
interpretation of the data. This repart shall not be reproduced wilthout prior approval of the author
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FILE NO.:
CAL-TECH TESTING, INC. 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 101
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902 LAB NO.: 582
“ortcamen " COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I!|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
|<_t Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 .
Q days: 28
(ZD Mix Type:
P Normal Wt. [ Lightweight (I Mortar Mix  [] Pump Mix [ ] Grout [] Other:
uQJ Plasticizer Added: ] Yes No If "Yes", [JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/21/23 3:54 AM 4:38 AM l. Carignan
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 55 145487 10 cy .
g Extra Water Added at Job Site: [ Yes No If"Yes" gal. - - | Extra Water Authorized by:
< cy:  -— _
;' Plasticizer Added at Job Site: gal.: C.y.
‘Cu Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.5 66 80 -
d Air Content (% by vol.):  ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
e - Yes D No D Unknown Yes D No
Location of Concrete Placement: Concrete Pavement
SPECIMEN I.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:‘SVS) Dl:iﬁ: SPECLMRIIEE: (sstm ) TO('I‘;,:\lI:nl:st);\D TEST :T:SNGTH F;YAZESRF’E TESTED 8Y
A 11/22/23 11/28/23 7 4.02 12.69 67,610 5330 6
B 11/22/23 12/19/23 28 | 4.02 12.69 88,850 7000 4
C 11/22/23 12/19/23 28 | 4.02 12.69 94,680 7460 4
D 11/22/23 HOLD H
E
F
G

REMARKS:

The test results presented in this report are specific only to the samples ested at ihe time of
testing. The test was performed in accordance with generally accepled methods and standards,
Since material conditions can vary between test locations and change with lime, sound judgement
sheuld be exercised with time, sound judgement should be exercised with regard to the use and
Interpretation of the data, This repart shall not be reproduced wilhout prior approval of the author.

Respectfully Submitted,
CAL-TECH TESTING, INC.
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY
P.O. Box 1625 Lake City, FL 32056 + (386) 755-3633 « Fax (386)752-5456
2807 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902

FILE NO.:

23-00297-01

CYLINDER SET NO.:

102

LAB NO.:

583

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase i
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
I<—t Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 e
(a] days: 28
(ZD Mix Type:
b Normal Wt. [] Lightweight []Mortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", [J AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
11/21/23 4:33 AM 5:00 AM I. Carignan
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 74 145492 10 cy -
g Extra Water Added at Job Site: [ Yes No If"Yes" gal.. = Extra Water Authorized by:
4 Cy. == .
__5' Plasticizer Added at Job Site: gal.: cy.:!
FU Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5 66 79 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TH - Yes [ [No [ ] Unknown Yes [INo
Location of Concrete Placement: Concrete Pavement
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (f;) 5 AT_‘?:; SPECL“;? (Sfin_) To(xtn';‘:)w TEST ;TSIE)NGTH F;:F;S:E TESTED BY
A 11/22/23 11/28/23 7 4.02 12.69 66,610 5250 4
B 11/22/23 12/19/23 28 | 4.02 12.69 95,770 7550 4
C 11/22/23 12/19/23 28 4.02 12.69 97,200 7660 4
D 11/22/23 HOLD H
E
F
G

REMARKS:

The test results presented in Lhis repori are specific only ta lhe samples tested at the time of
izsting. The test was performed in accordance wilh generally accepted methods and standards
Since material conditions can vary between {est localions and change with time, sound judgement
should be exercised with time, sound judgement should be exercised with regard to the use and
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

FILE NO.:
23-00297-01
CYLINDER SET NO.:

P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 108
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 « Fax (904)381-8902 LAB NO.: 589
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FLL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:

Tha test results presented in Lhis report are specific only to the samples tested at the time of

Tyre 1

E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 -
Q days: 28
5 Mix Type:
b Normal Wt. [ ] Lightweight [ Mortar Mix  [] Pump Mix [ ] Grout [] other:
qu Plasticizer Added: [ Yes No If "Yes", [] At Plant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/06/23 3:30 AM 3:55 AM C. Day
'E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< Load 1 - 10 Dark
2 Extra Water Added at Job Site: [ Yes No [f"Yes" gal.: . | Extra Water Authorized by:
< Cy.. == .
;' Plasticizer Added at Job Site: gal.: ; C.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6 49 70 =
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T - Yes [INo [ ] Unknown Yes [_|No
Location of Concrete Placement: Concrete Pavement Eastside Tie-In
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (:gi) = : T:T) SPEC:;EE':‘?:; ) To(xtn'ﬁf‘o TEST g:f)“GTH F&ZETS;E TESTED BY

A 12/07/23 12/13/23 7 4.02 12.69 59,520 4690 4

B 12/07/23 01/03/24 28

Cc 12/07/23 01/03/24 28

D 12/07/23 HOLD H

E

F

G
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testing. The test was performed in accordance with generally accepted methods and standards. oiaipliiaris i el N it Twaugh DOt ands, N well-
Since material conditions can vary between fest locations and change with time, sound judgement i a2 o] ot e s ormed cones
should be exercised with time, sound judgemenl shauld be exercised wilh regard o the use and
intarpratation of the data, This report shall nol be reproduced without prior approval of the author. = ~
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CAL-TECH TESTING, INC.

ENGINEERING & TESTING LABORATORY

P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 - Fax (904)381-8902

FILE NO.:
23-00297-01

CYLINDER SET NO.:
109

LAB NO.: 590

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client:
Project Name:

Stellar, 2900 Hartley Road, Jacksonville, FL 32257

US Cold Storage - Building Expansion Phase Il|

The iest results presented in this report are specific only {o the samples tested at the lime of

and

-
FRoanonotly wioll-Tommoa

Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
P psi: 4000 46 .
(=] days: 28
g Mix Type:
o Normal Wt. [] Lightweight [] Mortar Mix [ Pump Mix [ ] Grout [] Other:
uo" Plasticizer Added: []Yes No If "Yes", [ atPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/06/23 4:10 AM 4:40 AM C.Day
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
g Load 6 - 10 Dark
2 Extra Water Added at Job Site: (] Yes No If"Yes" gal. - Extra Water Authorized by:
< C.y.. = .
: Plasticizer Added at Job Site: gal.: c.y.:
F\: Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 3.5 46 70 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes []No [ ] Unknown Yes [ ]No
Location of Concrete Placement: Concrete Pavement Eastside Tie-In
SPECIMEN |.D. LAB NO. DATE RECEIVED IN LAB| ~ DATE TESTED (:fyf) = AT 'ZiT) SPEC;“;?:?S?“ ; Tc’(::tn'fs’;":’ TEST Z‘::ENGTH F;;ZiS;E TESTED BY
A 12/07/23 12/13/23 7 4.02 12.69 55,640 4380 4
B 12/07/23 01/03/24 28
Cc 12/07/23 01/03/24 28
D 12/07/23 HOLD H
E
F
G
REMARKS: ‘ —] | in £ ey 3 )

Typres 2
VBBt Core G0 o
and, vortcnl cracks munning

testing. The test was performed in accordance with generally
Since material conditions can vary between test locations and change with lime, sound ju&gemenl
should be exercised with lime, sound judgement should be exercised with regard {o the use and

interpretation of the data, This reporl shalt not be reproduced without prior approval of (he author.
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FILE NO.:
CAL-TECH TESTING, INC. 23-00287-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 = Fax (386)752-5456 110
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 « Fax (904)381-8902 LAB NO.: 591
ey COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |1
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 46 o
o days: 28
(ZD Mix Type:
- Normal Wt. ] Lightweight [I™ortar Mix ] Pump Mix  [] Grout [] other:
um'l Plasticizer Added: [ Yes No If "Yes", []AtPlant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/06/23 5:00 AM 5:35 AM C. Day
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< Load 11 --- 10 Dark
S Extra Water Added at Job Site: []Yes No [f"Yes" gal: - _|Extra Water Authorized by:
< c.y.. - .
_'B' Plasticizer Added at Job Site: gal.: c.y.
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 6 70 47 —-
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
w - Yes [JNo  [] Unknown Yes [INo
Location of Concrete Placement: Concrete Pavement Eastside Tie-In
SPECIMEN 1D LAB NO DATE RECEIVED INLAB|  DATE TESTED (:SS) DIATT::T) SFECLN;Zi?s'iEm ) T‘D(Tp:tnﬁ)’m TEST ZTSNGTH F;YAZETS;E TESTED BY
A 12/07/23 12/13/23 7 4.02 12.69 58,650 4620 4
B 12/07/23 01/03/24 28
C 12/07/23 01/03/24 28
D 12/07/23 HOLD H
E
F
G

REMARKS:

The test results presented in this report are specific only to lhe samples tested at the time of
lesting. The test was performed in accordance with generally accepted methods and standards
Since material conditions can vary between test locations and change wilh lime, sound jud!
shauld be exercised with time, sound judgement should be exercised with regard 1o the use and
interpretalion of the dala. This report shall not be reproduced without prior approval of the author
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SETNO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 - Fax (386)752-5456 111
2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 - Fax (904)381-8902 LAB NO.: 592
pe iy COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase |l
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Columbia Ready Mix Concrete Report Date:
g Specified Strength for Structure: Slump (inches): Air Content (percent):
<« psi: 3 4000 4-6 .
o days: 28
5 Mix Type:
b Normal Wt. [] Lightweight (I Mortar Mix ] PumpMix [ ] Grout [] other:
g Plasticizer Added: [ Yes No If "Yes", ] AtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
12/07/23 7:27 AM 8:00 AM C. Day
ﬁ Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 65 145662 10 Clear & Cold
2 Extra Water Added at Job Site: [ Yes No [f"Yes" gal.: --- _|Extra Water Authorized by:
< Cy.. == .
: Plasticizer Added at Job Site: gal.: C.y..
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 35 39 63 ---
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ [No  [] Unknown Yes [ |No
Location of Concrete Placement: Exterior Westside Pad & Inside Main Slab Pour Backs
SPECIMEN .D. LAB NO DATE RECEIVED INLAB|  DATE TESTED (fy':) = ATZ:T) SPEC:‘;Z':\ T:Ein_) TO(TP‘:";HZCS’)AD TEST ZT:SNGT” F;:ESRFE TESTED BY
12/08/23 12/14/23 7 4.02 12.69 53,450 4210 4
12/08/23 01/04/24 | 28
12/08/23 01/04/24 | 28
12/08/23 HOLD H

@mmig|O|m| >

REMARKS:

The tesl results presented in this report are specific only to the samples tested at the time of
testing. The test was performed in accordance wilh generally accepled methods and standards
Since material conditions can vary between lest locations and change wilh time, sound jud
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